
ESTRUCTURA : SISTEMA DE DIRECCIÓN
 

SISTEMA DE DIRECCIÓN

  

 

Rating: Not Rated Yet 
Price: 
Variant price modifier: 

Base price with tax: 

Price with discount: 

Salesprice with discount: 

Sales price: 

Sales price without tax: 

Discount: 

Tax amount: 

Ask a question about this product  

 

Description Ref. Título Código
1 MANILLAR 47-80515
2

3 TORNILLO
M5X20

4 EJE
PALANCA
DE FRENO

47-80545

5 TORNILLO
M8X20

47-80090

6 TUERCA
M8

7 ESPEJO R 47-80560

                        1 / 3

https://www.cprrepuestos.com.ar/images/stories/virtuemart/product/sistema de direccion.jpg


ESTRUCTURA : SISTEMA DE DIRECCIÓN
 

Ref. Título Código
8 TORNILLO

M6X15

9 SOPORTE
DE

ESPEJO

10

11 TORNILLO
M8X45

47-80375

12 TORNILLO
M5X20

13 EJE DE
PALANCA
DE ACELE

RADOR

47-80550

14

15

16 COLUMNA
DE

17 TORNILLO
M8X55

18 PLACA BL

19

20

21 ESPINA
2.5X30

22 TUERCA
CASTILLO

M10

23 GROVER
Ø10

24
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Ref. Título Código
25 GROVER

Ø10

26 TUERCA
CASTILLO

M12

27

28 CABLE DE
FRENO DE

47-02-03
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